MOTOR AND PULLEY ASSEMBLY WITH GUARD Diagram and Parts List for CRAFTSMAN Drill-Parts model # 113213843

Add this model to "My Models" for easy access later.

Model #113213843 was saved to your profile

You have reached the maximum number of models that can be added to your list. Please Sign In or Register to have unlimited usage

Browse by section:

113213843 DRILL PRESS DRILL PRESS 0247 CRAFTSMAN Drill Press 0713080 Drill Press

MOTOR AND PULLEY ASSEMBLY WITH GUARD diagram for model # 113213843 Craftsman-Parts Drill-Parts (50)

Parts in this Diagram

1
on diagram

V-belt Part #:

2
on diagram

Motor pulley Part #:

3
on diagram

Set screw Part #:

4
on diagram

Screw Part #:

5
on diagram

Lock washer 5/16-in (8 pack)
Lock washer 5/16-in (8 pack) Part #:

6
on diagram

Guard belt Part #:

7
on diagram

Support Part #:

8
on diagram

Motor mount Part #:

9
on diagram

Washer Part #:

10
on diagram

Nut Part #:

11
on diagram

Motor Part #:

12
on diagram

Hex nut
Hex nut Part #:

13
on diagram

Plain washer
Plain washer Part #:

14
on diagram

Hex head bolt 5/16-18x3/4 - 5 pack
Hex head bolt 5/16-18x3/4 - 5 pack Part #:

15
on diagram

Support Part #:

16
on diagram

Retain ring Part #:

17
on diagram

Clamp Part #:

18
on diagram

Lever Part #:

19
on diagram

Rod Part #:

20
on diagram

Knob Part #:

21
on diagram

Set screw Part #:

22
on diagram

Shaft assy Part #:

23
on diagram

Handle rod Part #:

24
on diagram

Knob
Knob Part #:

25
on diagram

Chuck key Part #:

26
on diagram

Screw Part #:

27
on diagram

Hex nut Part #:

28
on diagram

Spring Part #:

29
on diagram

Spring cap Part #:

30
on diagram

Hex nut 1/2-20
Hex nut 1/2-20 Part #:

31
on diagram

Hex nut Part #:

32
on diagram

Head Part #:

33
on diagram

Taper pin Part #:

34
on diagram

Adj lever Part #:

35
on diagram

Pan head machine screw #8-32 x 1/2
Pan head machine screw #8-32 x 1/2 Part #:

36
on diagram

Guard upper Part #:

37
on diagram

Lock washer no. 8 - 8-pack
Lock washer no. 8 - 8-pack Part #:

38
on diagram

Hex nut
Hex nut Part #:

39
on diagram

Knob Part #:

40
on diagram

Screw Part #:

41
on diagram

Retain ring Part #:

42
on diagram

Ball bearing
Ball bearing Part #:

43
on diagram

Spacer Part #:

44
on diagram

Pulley insrt Part #:

45
on diagram

Pulley Part #:

46
on diagram

Nut Part #:

Not on diagram

Bag asm Part #:

Not on diagram

Manual Part #:

Not on diagram

Loose parts Part #:

Not on diagram

Loose parts Part #: